X-Tube Bearing Assembly

Ref Description Part #

Ref Description Part #
1 X-Tube Holder 001-7243A 1/4"-20 1/2" Bolt Hardware
2 X-Tube Insert 001-7243B 1/4"-Lock Washer Hardware
3 3/8-16 1 1/4" Bolt Hardware 3/8”-16 Flange Nut Hardware

Reel Assembly

- in ) i e (1 1 e [

T O T T O S e

8_

— 5
Ref Description Part # Ref Description Part #
Reel Frame Assembly 001-7218 9  Chain Shield 001-7233
1 1/2” Drive Sprocket 001-7124C NP Rim - 4 Bolt 008-7130
1 1/2" Bearing Bolt-on 008-7137 NP  Rim Bolts for 4 Bolt 008-7130B
Drive Wheel Shaft 001-7241 NP  Roller Chain #50 008-7142

NP  Roller Chain Splice #50 008-7142A
NP Roller Chain 1/2 Link #50 008-7142B
NP Key 3/8”x 3/8"x 12" 001-7124D

Hub Spindle Assembly 001-7218B
Reel Backing Plate 001-7209E
Reel Tire 008-7139

[\)_[;_\l\)_\l\)_\_\l'g

1
2
3
4
5  Windguard Assembly 001-7217
6
7
8

46

-bNI\)I'g

_\_\_\_l;_bl\)_\lg



